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Res Tensile Test of Web Strap Datseen Riveted Plates on R-76 Device

Obteet of Test

The object of this test was to determine the force necessary to pull the web
strap from between the riveted plates on either mud of the R-76 device.

Function of Object Tested 

The R-76 (essentially e web strap with tightening devises oaths ends) is used
to oompress the removable *enter panels (20.111) for installation in or removal
from the Inc 6.

Authorisation for Test

This test was requested by Division 1281 in a Work Order Authorisation dated
;garish 18, 1952. Mr.„4. O. Davis was the consultant.

Prooedvre SEP  

Tee holes were drilled in the metal lever &ivies so that a steel rodOimulk—,,:d/L1
be inserted for a pulling support. The web strapless pulled in line with the
hinge bolt holes when a fore* ems applied.

The hook endues tested by placing the hook weer a free..rolling, eee.half.inek
steel rod. When the hook bent under these eenditions, it was straightened and
au added metal strap was bolted to this area in order to 'templets the test.

The 9aldwin•outtrerk universal testing swains (120,000 lbs) was used in these
tests.

Summary of Results 

A force ►f 1436 pounds was necessary to pull the web strap through the six
rivets on the ]sorer end of the strap. In testing the opposite end of the R.76,
a force of 1100 pounds bent the hook without causing failure of the strap. with
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the metal hook firstly fastened to the testing washin* by bolts, o fore* of 1700
pounds tused failure of the web strap on the hook end. The first two rivets
located where the web strap enters the metal Oates tore the web as it stretehed.
This tearing caused failure of the web strap at this point.
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